<2
g

T

REPAIR’

- - MODEL NUMBER AYP7124C59

TRACTOR

ELECTRICAL

22

To0 [

21

dHd 9TIXTQq «

28

"

Xvd ¥T1:01

B8R/ /90

354
&
3
(0
w-.u
M
'
2
e
)
3
s

" RaH
3,
.
i
=,
=

-

Bt e e S R e



REPAIR PARTS

ELECTRICAL

TRACTOR - - MODEL NUMBER AYP7124C59

KEY PART

HoO.

1
2
3

Cxvoa

15
19
20
2
22
24
25
26
28
29
30
3
32
J3
34
35
39
18
39
40
41
42
43
44
45
49
70

HO.

144925
74760412
19091016
10040400
73220400 *
109238X
144940
109596X
147688
10090400
73350400
136850
4152J
47894
146747
108824X
4207
121305X
144921
140400
141226
140402
110712X
108236X
17021008
140336
109553X
146057
71110408
131563
145673
73640400
140844
11151000
140413

DESCRIPTION

Ballery 12 Volt 25 Amp w/acid
Boll Hex Hd 1/4-20unc X 374
Washer 3432 X /8 X 16 Ga
Washer Lock Hvy Helica) 1/4
tlul Fin Hex 1/4-20 Unc

Tube Plastic 12

Case Battery Wi2 Holes

Clamp Hose Olive

Fastener Snap-In

Washes Lock 174

Nut Jam Hex 1/4-20 Unc
Hamess Asm Ligini W/4 152]
Bulb Light #7156

Cable Battery 6 Ga 11"red
Cable Baltery 6 Ga red w/16 wire
Fuse 30 AMP Aulo Green

Cable Gsound 6 Ga 12"black
Sweilch Plunger Ne Gray

Swilch ign 3 pos

Nut Igniiion

Cover Sw Key Blk | 25 Text SLT
Key Ign

Swaich Lighi Blik Blk Red
Bracket Switch Clitch

Screw Tap Hex ¥10-24unc X 1/2
Biacket Swiich Inferleck -~
Svetch Intlk Clutch Gry 4 Term
Hamess Ign Dash LT IPC MCH a5
Bolt Blk Fin Hex 1/4-20 x 1/2
Cover Terminal Red

Solenoid

Nul Keps Blk Hex 1/4-20 Unc
Adapler Ammeter Reclangular
Washer Lock Inlernal Tooth 5/8
Hamess Eng Briggs/Tec Dual

NOTE: Alf compenent dimensions given in U. S. inches
1 inch =25.4 mm

.‘.?—".Tm_m-




o et Tt 1 . .

10:14 FAX

" REPAIRE (TS
TRACTOR - - MODEL NUMBER AYP7124C59

|

o
=)
S

+ Dixle FHP

[ (T P

068/23/99

CHASSIS AND ENCLOSURES




(1)

¢

0

1 '

REPAIR PARTS

TRACTOR - - MODEL NUMBER AYPT7...C59

CHASSIS AND ENCLOSURES

KEV
NO.

|
2
J
4
5
6
]

[¥s]

10
B
13
14
15
16
17
18
24
25
26
29
N
n
33
4

an

PART
NO.

145501
110356
17490612
19130210
46077
145208X0 11
12647iX
14675701
12140608
1351864
12413 1X0D §2
17430698
74180512
73510500
132956X505
126938X
TATBOGLE
19121312
73800600
133005
1907 2X505
136619
HIS476X505

*105475X505

72110606
100067X
139286
139887
1322517

. 127316X

54730

DESCRIPTION

Chassys Widmt tigu 1985
Orwbar

Serew Vhdird 38-1653/4 Ty-Ul
Veasher 13732 ¥ 34 X 16 Ga
Burrgier Snop-ln

Sadille Sikscroen

Chig Insulator Mig 1 lale

Dash 1-pc LT

Bull Rdhd Sqnh 3/6-16unc X |
Panet Dush LH

Panel Dash AH Wedment
Serew Thonst 30- 16212 Tyt
Servw Much TAHD 5/16- 18uncx3f4
Nut Kops 5/16 18 Unc
Houd/yelle Asm Pt Welded
Bumper Huod

8011 Fin Hex 8- 16unc X |
Washior [)032 X 1316 X 12 Ga
Nut Cruvenlazk 378-16 Une
Lrres Golle: 11 Bar Clear

Foncur Pal LT Wi Shill{red)
Brackel Fender Hept 109073x
Fonleest Prat LH Ms-505
Forsteest Pry (At Mi-505

Bt Fedhed Shi Sgnk 3/8-16 X34
Mt Pl

Bracknt Asm LH MWH Rear
Bracketl Asm HH MYYQ Reir
Brrel Lujht Ut

Aelomet
Plug Button Bik 359 Din Chake

NOTE: Al compunenl dimensions grven i U. S, inches
linch  2hA mim

N




REPAIR PAE

TRACTOR - - MODEL NUMBER AYP7124C59

DRIVE

0

. B e st

J2

€00 B

dHd ®TXTQ «

XVd ST:0T 66/£2/90



REPAIR PARTS
TRACTOR - - MODEL NUMBER AYP7124C5

DRIVE

KEY
NO.

PART
NO,

142594

146662
123666X
12000028
121520X
17490512
130802
131679
76020416
105701X
19151216
74550412
10040400
74780544
74780616
73800800
106833X
130804
73350600
106888X
13131316
76020412
145204
71673
130807
127275X
74760512
148001
120183X
19211616
1572H
123674X
74760644
4470d

DESCRIPTION

Transaxle 4 Sp Dana Model

- Number 4360-77

Spring Return Brake
Pulley Transaxle

Hing Retainer

Strap Torque 30 Degrees

Screw Thdral S/16-1B X 34 TYT

Plale Fod Shill Tfa

Rod Shift Bix Dana

Pin CoHer 1/8 X 1 Cad
Washer Plale Shi 388 Sq Hole
Washer 1532 X 3/4 X 16 Ga
Bolt 1/4-28 Uni Gr 8 W/Palch
Washer Lock Hyy Helical 1/4
Bolt Fin Hex 5/16-18 Ling x 2-3/4
Bolt Fin Hex 3/8-16unc X |
Nut Grownlock 3/8-16 Unc
Knob Rd 172-13 Pisic Thds Blk
Rod Brake LT

Nut Hex Jam 3/8-16 Unc
Spring Rod Brake 2 00 Zinc
Washer 13/32 X 13716 X 16 Ga
Pin Colter 1/8 X 34 Cad

Aod Brake Parking LT/NT

Cap Biake Parking Black.
Bracket Transmission

Keeper Bell LHLT 14 Ga

Bolt Fin Hex 5/16-18 x 3/4
Shall Asm Pedlal Faol 1 330
Bearsing Nylon Bik 629 Id
Washer 21/32 X 1 X 15 Ga
Pin Rofl 3/16 X (*

Pulley ldfer Flal

Bolt Fin Hex 3/8-16unc X 2-3/4
Spaces Spiit 395 X 59 Bzp

KK

KEY PART

NO.

11
42

78
100
1z

NO.

{09070X
19131312
105706X
110812
12000039
127763
123769
123205X
74760624
73680600
73660500
105710X
105709X
74760620
120601
127274X
140312
17490612
A863R
140186
71170764
10040700
129621
134683
15132012
109502X
121743X
12000001
123583%
121748X
19111216
19091210

DESCRIPTION

Kaeper Belt Relainer

Washer 13/32 X 1316 X 12 Gt
Bearing Nyl 503 X 628 X 1 25
Washer Hardened

Ring Klip £15304-50

Pulley ldler V Groove Plaslic
Bellcrank Asm Clulch

Retainer Bell Style Spring

Bolt Hex Hd 3/6-16unc X 1-1/2
Nut Crovenlock 3/8-16 Une

Nut Crownlock 5/16-18

Link Clutch 7 66

Spring Return Clulch 6 75

Boll Fin Hex 378-15 URC x 1-1
¥-Bell Ground Otive

Keeper Bell AH LT Prl/zin: 161
Keeper Bell Chassis Span Cir
Screw Thdrol 3/8-16x3¢4 Ty-ll
Caver Pedal Blk Round
Engine Pultey LT/YT

Boll Hex 7/16-20x4 Gr 5
¥asher Lock Hvy Hicl Spr 7/16
Keeper BeXt Engine LHLT
Guide Belt Mower Drive RH
Washer 13732 X {-1/4 X 12 Ga
Spacer Adde

Washer 25032 X 1 1/4 X 16 Ga
E-ring #5133-75

Key Square 2 0 X 1845/ 1865
Washer 25/32 X 1-58 X 16 Ga
Washer 11/32 x 34 x 16, Ga.
Washer /02 X 394 X 10 Ga

NOTE: Al component dimensione given in U. S. i
1inch=25.4 mm




7124C59

&
<
@
il
m
=
=
=
—
L
(o]
o
=

1
o
S
(]
<
o>
T

o

et

m

=

wl

w

[7,] -
<

4]

=

T

wl

|31

-

w

Y00 [3

n
k=

, REPAIRF.

e T

S

s

llllll

dEIBTXTQ ¢ T T

o i o e e i g




)

0

REPAIR PARTS

TRACTOR - - MODEL NUMBER AYP,

STEERING ASSEMBLY

KEY PART

NO.

e,
SO @ONDT I UWNT -

11
12
13
14
15
16
17
18
18
20
21
2z
23
24
25

26
27

28
29
0
32
36
37
38
39
40
41
42
43
46
47
62

NO.

133741
142033
135227
135228
6268H
121748X
19272016
12000029
3366R
130468
10040600
73610600
110438X
74011056
73901000
132624
132614
57079
124035X
126684X
10040400
71070410
127501
109816X
124026X
126847X
196874
12131416
17490812
78020412
130465
122196
17431008
133742
19133808
7810H
104820X
£24418X
121749X
121232X
6855M
201700

DESCRIPTION

Wheel Steering Aywke!ch Bl
Axla Asm Fr LT Wigzks 38/42
Spindte Asm LH

Spindle Asm RH

Bearing Race Thrust Harden
Washer 25/32 X 1-5/8 X 16 Ga
Washer 27/32 X1-1/AX 16 Ga
Ring Klip ¥5304-75

Bearing Cal Sirg Blk

Link Drag Sof Ball J1 20 064
Washer Lock Hyvy Hict Spr 3/8
Nut Fin Hex 3/8-24 Unl

Spacer Bearing Axle Front

Bolt Hex &/8-11 Une X 3-1/2
N Lock Flange 5/8-11 Unc
Pin Axle 5/8 X 155/154 L
Shaft Asm Strg 58 X 15 19LT
Washer Thrusl 515x 750x 033
Suppon Shalt

Washer Shim 1/4 X 6/8 X 062
Washer Lock Hvy Helical 1/4
Screw Hex Sockal 1/4-20 X 5/4
Shaft Asm Pittman

Nyliner Snap In

Bracket Sleenng

Bushing Link Drag Blk LB
Gear Sector 22 Teeth

Washer 1332 X 78 X 16 Ga
Screw Thdrol H/8-16x344 Tyl
Pin Cattes 1/8 X 3/4 Cad

Rod Tie Wire Form 18 75 Mech
Bushing Strg 5/8 Id Dash
Screw Slfip #10-16 X 1/2 Ty-b
Cap Wheel Steer Ayp/kelch Blk
Washer 13/32 X 2-¥8 X 8 Ga

. Nut Lock Center 3/8-24unf

Adaplor Wheel Strg 640/ 635id
Boat Shafl Steering Blk
Washer 23/32 X1 1/4 X 16 Ga
Cap Spindie Fr Top Bik

Fitling Grease

Steedng Assembly (LT)

NOTE: Allcomponentdimensians given inU.S. inches
1inch = 25.4 mm

...................

a5

Gh9




AR e
GBS
i e

-+ D1xle FHP B

PART
NO.

127427
140551
74760616
19131610
145006
71800800
1241811
174906156
18131614
140552
121246X
121248X

[ KEY
NO.

10:15 FAX

IV S
WMN DGR DU WP —

06/23/99

IEPAIR PA

EAT ASSEMBLY

DESCRIPTION

Seat
Brackel Pivol Seat B 720

Bolf Fin Hex 3/8-16unc X 1
Washer 13432 X 1 X 10 Ga
Clip Push-In Hinged

Nul Crownlock 3/8-16 Une
Spring Seal Cprsn 2 250 Blk Zi
Serew Thool 2/8-16 X 1 Ty-X
Washer 1332 X 1 X 14 Ga
Pan Seal

Bracket Mounting Switch
Bushing Snap Blk Nyl 50 Id

S

— ey
. .

—- i m - -

Yo —

e

e o e = —
LR
S
S

Mo o i -

KEY PART

NO.

14
15
16
17
21
22
23
24
25
26

NOTE: All component di

NO.

72050411
134300
121250X
123976X
139080
73600500
74780814
191719v2
1270184
10040800

—-—{({ \\—g:n\

TRACTOR - - MODEL NUMBER AYP7124C59

L= )

~
3]

hY
W
AN
@
n
n

N

— &
- &3

o
-

v

n
”,"\

PRANE ay
8

’
4
kY
'~

.,

T

DESCRIPTION

Boll Rdhd Shy Nk 1/4-20x1-3/8
Spacer Splil 28x 36 Ye| Zinc
Sprng Cprsn 127 glk Pm

Hut Lock 14 Lge Flg Gr 5 Zinc
Balt Shoulder 5/16-18 Unc Bikz
Nut Ciowm Lock 5/16-18

@clt Fin Hex 1/2-13X 7/8 Gr 5
Washer 17232 X 1-3/16 X 12 Ga
Bolt Shoulder 5/16-16 X 62
Washer Lock Huy Hiel Spr 1/2

mensions given in U.S. inches

{inch=25.4 mm




§ REPAIRF TS
TRACTOR - - MODEL NUMBER AYP7124C59
§  ENGINE
‘ (]
= O
3 o
- B
, , /5\
12 f\( %@
1 7 | 62 \(51'} ‘
%

-+ Dixie FHP

'- 2 TR T L
20 .

= \ 2u—"
.

= OPTIONAL EQUIPMENT

= Spark Arrester

[+>]

[+>]

~

r ]

[ ]

o 38

[




REPAIR PARTS
TRACTOR --MODEL NUMBER AYP7 /59

ENGINE
KEY PART
NO. NO. DESCRIPTION
1 132758 Coritral Thich AH Blk Pdl 15 10
2 17720410 Screw Hex Thd Cul #4-20x5/8 T
I Engine B&S
4 137348 Muffler LT B&S 12/12.5 HP
13 272293 Gaske! Eng
14 13200324  Nipple Pipe 38 Npt X 3
Is 13200300 Elbaw Std 90 Degree 3/8-18 Npl
16 11050600 Washet Lock Ed Toolh 378
18 136718 Shieid Heat Lt
18 105838X Receplacle 1/4 lum Dacrotized
20 105838X Relainer 14 m .365 00 x 22210
21 19091016 VWasher 932 % 5/8 x 16 Ga.
22 123650X Stud /4 turn
23 1208953 Stiield Heal Brewning LYY1
24 17021008 Screw Tap Hex  #10-24 UNC x 172
29 137180 Kit Spark Areslor {Flal Scm)
3¢ 127057X Pinch Weld Hood Black 2.00
31 109202X - Tank Fuel Fronl 125
32 140527 ' Cap Asm Fuel Wisym Vented
33 120487X Clamp Hose Blk
- 37 137040 tine Fuel 20"
D ( ' 8 ------ Plug Oil Drain (Order From Engine
Manufacturer)

49 124028X Bushing Snap Myl Blic Fuel Line
44 17490412 Serew Hexwsh Thdrol 1/4-20x3/4
46 19091416 Vasher /32 X 7/8 X 16 Ga

62 10040500  Washer Lock Hyy Hicl Spr 5/16
72 71070512  Screw Hex Hd Cap 5/16-18 x 34
78 17430620 Screw Thdrol 3#/8-16x1-14 TYTT
g1 73510400  Mut Keps Hex 1/4-20 UNC

NOTE: Alicomponentdimensions givenin U. S.inches
tinch=25.4 mm

39

Msﬁ‘:}‘{;_::f_‘?ﬁ_._,.. e AR g ST T



HEPAIR F " QT8

TRACTOR - - MODEL NUMBER AYP7124C59

MOWER LIFT

dHd STYXTQ <«

b

™
[
=t
[

40

"-':::':.!::.:. NGRSO

PO CT Iy

ks i LG22 a0

0T 66/CZ/90



MOWER LIFT

9

REPAIR PARTS -
TRACTOR - - MODEL NUMBER AYP71. 38

KEY  PART
NO. HNO.

9
2
3
1
5
6
7

i
10
11
12
13
15
16
17
11
19
20
31
32

136973
122507X
105767X
12000002
18211621
120183X
108413X
124526X
122512X
139865
132868
4939M
127218
73350800
130171
73800800
139868
3146R
140302
73540600

DESCRIPTION

Wire Asm Inner Wiplunger 17 32
Shal Asm Lift 3 680

Pin Groove 1 500 Zinc

E Ring #5133-62

Washer PLTO 21/32 X 1 X 21ga
Beaying Mylon Bik 529 Id

Grlp Handle Bicycle Malle Blk
Builon Plunger Black

Spring Cpisn 3 750 Oiled

Link Lift LH

Link Lift RH

Relainer Spring

Link Froat

Nut.Jam Hex 1/2-13 Unc
Truanion Blk Zine

Mut Lock Wawsh 1/2-13unc

Amn Suspension Rear

Aetainer Spring

. Bearing Phvol Sphetical

Nut Crovmlock 3/8-24

NROTE: AllcomponentdimensionsgiveninU. S.inches
| inch = 25.4 mm

3

41




10:168 FAX

06/23/99
T s eamamates o+ semere vo Ay

@008

——eme.? Dixie FHP

e SRR LN

Setaae & ot ———————————

REPAIR F

MOWER DECK

TS
TRACTOR - - MODEL NUMBER AYP7124C59




KEY PART
NO. NO.

1 144383
2 72140506
3 138017
4 138440
§ 4339M
6 130832
8 850857
8 10034600
140296
134149
129895
137645
128774
5 110485X
140329
72110610
72140505
132827
136808
73680500
134753
131267
105304X
149287
110452X
130988
19111018
131491
138776
129963
129861
137266
72110614
133835
131494
18131316
73580600
133551
140083
140088
4497H
137729
133944
133940
131340

Amar | rtem——— 0t ——— o

MOWER DECK

REPAIR PARTS

TRACTOR - - MODEL NUMBER AYP7124¢G.

OESCRIPTION

Mavrar Housing

Bofi Adhd Sqnk 5/16-18unc X34
Bracke! Asm Fr Sway Bar 38/42
Bracke! Asm Deck 42" sway Bas
Hetainer Spring

Amn Suspension Rear

Boti 3/8-24 X 1 14

Washer Lock Hvy 3/8

Washer Hard Blade Mower Venled
Blade Mulching 42*

Bearing Ball

Shafl Asm Wilower Bearing
Housing Mandrel Vented
Bearing Ball Mandrel

Stripper Movrer Vended

Boll Rdhd Sqnk 3/8-16 X 1-1/4
Boll Rdhd Sqok 5/16-18 X 5/8
Ball Shoulder

Balfie Vortex 42

Nut Crownlock 5/16-18 UNC
Stiflener Bracke 42" deck
Bracket Defllector Mower 42"
Cap Sleeve 80x 112 Blk Moveer
Sping Torsion Deflector 2 52
Nut Push Phos & Oil °

Shield Deftaclor Mower 42" Bk
Washer 11/32 X 5/ X 16 Ga
Rod Hinge 42°6 75 Wig

Screw Thdrol Hex Head Zinc Mwr
Vifasher Spacer Mower Venltad
Pulley Mandsel 42¢

Nut 8/16 Top Lock Fing

Boli Rdhd 3/8-16uncx!-3/4 G5
Fasiner Christmas Tree

Pulley (dles Flal 3 060

VWasher T332 % 1X/16x 16 Ga
Nut Crownlock 3/8-16 UNC

Aaod Pivat Wibs

Rod Cluich Secandary Winibs
Guard Mandrel LH Black

Spring Retainer 1” Zinc/cad
Scraw Hex Tha Cul

Washer Hardened Smaller
RoYes Asm Cam Follower 42" dec
Bolt Shidr 10-24 Zinc Gi 5 42°

KEY PART
_NO. NO. DESCRIPTION
“51 691680 Nut Lock ¥10-24 Unc

52 138388 Balt Shoulder 5/16-18 Uncl

53 131845 Arm Asm Pad Brake

54 133943 Washer Hardened

55 140084 Arm Idler 42" mower LT/YT

56 22052X Spacer Retainer Pm Mowe:s

58 140086 Spring Torston Brakes 42°

59 141043 Guard TUV [dler

67 106932X Knaob Rd

69 144200 V-Bell Mower

71 142427 Rud Cluleh Primary 38/42

72 131870 Spring Return

73 127847 Arm Clutch Secondary

74  121748X Washer 25/32 X 1-5/8 X 18

75 12000029  Ring Klip #15304-75

76 128902 Bolt Shaulder 3/8-16 Unc 1

77 127845 Keeper Spring 4 00D

78 140334 Lever Asm Clulch Primary ¥

79 127498 Bushing 747 Od X 794 Lg &

B0 128759 Spring Cluleh Mower 2 750

81 73350600 MNut Hex Jam 3/6-16 Unc

B2 142028 Trunnion Ady

83 120958X Washer Sinlered

84 144394 Keeper Beli tdler Fixed

85 72140618 Bolt Rahd Sqrk 3/8-16 x 2-

92 73800600 Nut Lack W/lnsert 3/8-16 U.

111 140353 Bracket Gauge Wheel LH 4¢

112 132262 Brackel Gauge Wheel RH 4.

113 17490512 Screw Yhdrol 5/16-18 X 3/4

§14 73510500 Nul Keps 5/16-18 Unc

115 72110504 Bolt Car /16-unc X 1/2

116 4898H Bolt Shouldet

117 105485X Whee! Gage

118 73930600 Nul Crovanlock 3/8-16 Unc

119 19121414 Washer 1232 x 14/16 x 12

120 19171512 Washer 17/12 x 15/16 x 12

121 143723 Brackel Extruded Gauge Wt

~- 130794 Mandre| Asm Service {Inclue
Nos. 8-10, 12-15, 31 and 33,

-- 145411 Deck Serv {Sid. Decic - Orde
seperately gauge whesl con
key nos. 111-121.)

NOTE: All camponert dimensions givenin U.S. 1

1 inch = 25.4 mm

LSO hril dhY




REPAIR PARTS
TRACTOR - - MODEL NUMBER AYP7124C

DECALS
N 1 3 a 9 ] 6 4

(9 \ i
7 6
12
13
i [
p A
- e g
u\( I
ST e
P
T
10 i | X
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
il ' i 138955 Decal Instruction Dash English 9 141439 Decal Hood LH Wizard
2 272832 Decal Engine [ 10 136632 Decal V-Bell Schemalic
3 141506 Decal Ins Hood Wiz B&S 11 141503 Decal Grill Wizard LT
4 133796 Decal Caulion Fender English 12 14154 Decal Grill StripeWizard LT
5 4300J Decal Clutch/brake English 13 140837 Decal Saddle Brake Parking
6 141507 Decal Chassis 14 133870 Deeal inst Steg Wheel
7 127521 Decal USA Black {5 145005 Decal Bal DaryPoi P Symbols
8 141498 Decal Hood AH Wizard -- 138311 Decal Handle Ll Height Adjust
(Lift Harwdle)
-- 149649 Manual Oviner's
WHEELS AND TIRES
KEY PART
NO. NO. DESCRIPTION
{ 581 Cap Valve Tire
2 65133 Stem Valve
3 106222X Tire FTs 15 X 8 0 - 6 Service
11 4 59804 Tube Fronl (Setvice lem Only)
5 106732X427 Rim Asm 6front White Service
6 276H Fitting Grease (Frant Wheel Oni
7 9040H Bearing Flange (front Wheel On
g 106108X427 Rim Asm B8°rear While Service
: g 10e2a8X Tire R Ts 18x9 5-8 C Service
'&’ 10 71524 Tube Reaf (Service lern Only)
11 104757X  Cap Axde Blk 150 X 100
-~ 144334 Saalanl, Tire {10 oz. Tube)

NGTE: Al componen! dimensions given in U.S. i
1 irch = 25.4 mm

37




	ELECTRICAL
	FRAME/BODY
	MOTION DRIVE
	STEERING
	SEAT
	ENGINE MOUNT
	DECK LIFT
	DECK HOUSILNG
	WHEELS



